
1

Step 2: Slide the lid assembly over the bin 
lid adapter onto the bin collar to the desired 
position. Orient the hinge so it aligns with a 
leg. Also, if easy access to look inside the bin is 
desired, locate the lid to open away from the 
ladder. 
Step 3: Tighten the 5/16 x 2-1/4” bolt (010651) 
to clamp the lid collar to the bin collar.

Step 4: Assemble the pulley (500293) and pulley 
retainer (500811). Attach the pulley retainer to 
the bin using Tek screws (012425).

Step 5: Thread the cable through the handle, up 
the side of the bin, through the pulley retainer, 
over the lid, and around the lid latch bolt, 
as shown. With the lid closed, pull the cable 
through until the handle is about at eye level, or 
5ft. off the ground. Then secure the cable around 
the lid latch bolt with a cable clamp (VC354).
Step 6: Attach the handle retainer brackets to the 
outside of the feed bin leg, as shown - one at the 
closed position and one at the fully open position. 
Make sure the handle is held securely in the 
closed position so it doesn’t blow in the wind. 990302 REV [-]

WAYBACK FEED BIN LID OPENER WITH ADAPTER
500868

Installation Quick Sheet

FALL HAZARD

Use approved  
fall protection.

Step 1

Step 3

Step 4

Step 5

Step 6

010651VC354

500293

500811

012789
010649

012425

Step 1: Slide the bin lid adapter onto the bin 
collar to the desired position.

Step 2



2

KEY PART # DESCRIPTION QTY

500868 - WAYBACK LID OPENER WITH ADAPTER

1 010426 5/16” FLAT WASHER 2
2 010640 5/16-18 X 1/2” HEX BOLT 2
3 010643 5/16-18 X 3/4” HEX BOLT 6
4 010651 5/16-18 X 2-1/2” FULLY THREADED BOLT 1
5 010652 5/16-18 X 2-1/2” HEX BOLT 2
6 010655 5/16-18 X 4” FULLY THREADED BOLT 1
7 011409 1/4-20 X 3/4” CARRIAGE BOLT 4
8 012660 7/64” X 3/4” COTTER PIN 2
9 012780 5/16-18 X 3/4” PRESS STUD 2

10 012789 5/16-18 NYLOCK NUT 6
11 012793 1/4-20 NYLOCK NUT 4
12 500482 RIGHT HANDLE LOCK SPRING 2
13 500492 LEFT HANDLE LOCK SPRING 2

KEY PART # DESCRIPTION QTY

500868 - WAYBACK LID OPENER WITH ADAPTER

14 500652 LID LOCKING COLLAR 1
15 500653 BOTTOM LID HINGE BRACKET 1
16 500654 COLLAR TO LID HINGE BRACKET 1
17 500655 TOP LID HINGE BRACKET 1
18 500658 SPRING SPACER 2
19 500659 LID LOCKING BRACKET 1
20 500660 LID UNLOCKING ARM 1
21 500661 COLLAR LOCKING BRACKET 1
22 500662 LID LOCKING SPRING 1
23 500685 HINGE ROD 2
24 500686 STACKABLE BIN LID 1
25 500815 HARDWARE BAG, BIN LID OPENER 1
26 500867 BIN LID ADAPTER, 20-21” ASSEMBLY 1
27 501441 5/16-18 HEX FLANGE NUT 8

Way-Back Lid - Exploded View

©2023 Valco Industries, Inc.

27

16

18

13

10

6

7 15
10

114 1

8

12
23

24

5

26

10

10 9

5

21

19
2

10
17

3 12 18

13

23
8

1

20

26

14



3

North America: 
Phone: 800.99VALCO; 800.998.2526
Fax: 419.678.2200
Email: sales@val-co.com

990302
REV [-]

International: 
Phone: (+1) 419.678.8731

Fax: (+1) 419.678.2200
Email: intl.sales@val-co.com

 

KEY PART # DESCRIPTION QTY
500815 - HARDWARE BAG FOR BIN LID OPENER

1 010421 3/16” FLAT WASHER 2
2 010649 5/16-18 X 1-3/4” HEX BOLT 5
3 012425 1/4” X 3/4” SELF DRILLING SCREWS 2
4 012789 5/16-18 NYLOCK NUT 1
5 012795 #10-24 X 1/2” UNSLOTTED HEX BOLT 2
6 300026 LID HANDLE 1
7 500293 PULLEY FOR LID CHAIN 1
8 500811 RETAINER, PULLEY 1
9 500812 RETAINER, HANDLE 2

10 500813 CLAMP, RETAINER 4
11 500814 CABLE ASSEMBLY, 1/8, 32.5’ 1
12 500837 BIN LID HANDLE TOP 1
13 501441 5/16”-18 HEX FLANGE NUT 4
14 MH90029 #10-24 NYLOCK NUT 2
15 VC354 1/8” CABLE CLAMP 1

NOTE: Items 1, 5, 6, 12, 14 can be ordered pre-assembled as 500839 (BIN LID HANDLE ASSEMBLY)

5

6

11

1
149 2

15
4

7

2

8

13

10

3

12

500839

Bin Lid Opening Cord Kit - Exploded View and Parts List                         


